JUNGLE WHEELS™

NOTE: For sk Up PARTS BREAKDOWN
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JUNGLE WHEELS™

PARTS BREAKDOWN

NOTE: For Hook Up

Fasten 5/16” bolt to the center
console. Be sure not to disturb
any hidden components, such as
wires, cables, etc. Attach the
chain to the bolt at the desired
link.
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JUNGLE WHEE
|

LS PARTS LIST

Rev. D
REF # PART DESCRIPTION Quantity

1 JW-PLATFORM R(B) |Stand-on Platform Specify Color 1

2 900 Jungle Wheel Tire Assembly 2

2a 904 Turf Tread Tire 2
2b 905 Inner Tube 2
2¢ 903 3 Piece Bolt Hub 2
2d 909 1" Steel Retainers 4
2e 907 1" Roller Bearing 2

2f 901 Wheel Zerk Fitting 2

3 JW/REARARM R(B) [Round Reararm Section - Specify Color 1
4-5 JW/FOREARM R(B) |Round Forearm Section - Specify Color 1
6 JW-BRACKET R(B) |1/4" Thick Steel Bracket, 3 1/2" Height, 8" Length 1

7 JW--PIN2 7/8" x 3 1/2" Grip Pin 1

8a - 8c 801 3/16" x 1 1/4" Click Pin <
9a- 9b 419 7/8" x 1 3/8" (Pivot Washers) 4
9c 420 1" x 1 1/2" Wheel Washer 2
10a - 10f 714 11/8"0.D., 7/8" I.D., 1" Qil Glide Bushing 6
11 601 7/8" External Ring 1

12 215 7/16" - 14 x 2 1/4" Hex Cap Screw 2

13 203 3/8" -16 x 1" Carriage bolt (included with JW--BRACK) 4

14 416 3/8" Split Lockwasher 4

15 307 3/8" - 16 Hex Flange Nut 4
16a - 16¢ 902 1/4" - 28 Straight Grease Fitting 3
s JW HOOK Hook Up Assembly 1

18 JW-SPAN2 1" O.D. Spanner 2

19 306 7/16"-14 Nylon Lock Nut 2

MAINTENANCE:

1. Grease all 5 fittings before use.

2. Be sure the 3 pivot points and both tires are greased daily to ensure long life of product.

3. Periodically check bracket bolts that attach Jungle Wheels to the mower, and retaining ring

to ensure tightness.
4. Make sure tire pressure remains at 30 PSI.
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